SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2703A

LTE Band 12

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum &3 um &3
Ref Level 24.50 cbm  Offset .50 b = RBW 100 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 701.43 MHz 16.68 dam ML 702,489 MHz 16.10 dam
T1 1 £99.25225 MHz 10.95 dBm Oce Bw 4,475524476 MHz T1 L 699.27223 MHz 9.44 dBm Oce Bw 4.455534466 MHz
T2 1 703.72777 NHz 11.45 dam T2 1 703.73776 MHZ 10.14 dBm
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Date: 2 APR.2020 17.16.16

DCate: 2 APR 2020 17:17:14

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum &3 pectrum &3
Ref Level 24.50 cbm  Offset .50 b = RBW 100 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 707.35 MHz 16.18 dam ML L 70B.079 MHz 15.46 dBm
TL 1 705.24225 MHz 9.93 dBm Oce Bw 4.505454505 MHz T1 L 705.24226 MHz 10.63 dBm Oce Bw 4.485514486 MHz
T2 1 709.74775 MHz 11.04 dam T2 1 709. 72777 MHz 9.61 dam
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Date: 2 APR.2020 17.23.52

DCate: 2 APR 2020 17:24:13

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

FCC ID : 2ADZR5G2112WA

pectrum o pectrum o
Ref Level 24.50 dém  Offset 450 db & RBW 100 kHz Ref Level 24.50 dém  Offset 4.50 dB & RBW 100 kHz
j= Att 30de  SWT 19 ps @ VBW 300 kHz Mode auto FFT b Att 30 dB SWT 19 ps @ VBW 300 kHz Mode auto FFT
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Marker Markar
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
M1 1 712.781 MHz 16.02 dBm ML 713.78 MHz 14.91 dBm
T1 1 711.26224 MHz 10.19 dBm oce Bw 4. 475524476 MHz T1 1 711.26224 MHzZ 10.64 dBm oce Bw 4. 485514486 MHZ
T2 1 715.73776 MHz 9.56 dBm T2 1 715.74775 MHz 11.20 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2703A

LTE Band 12

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

L J

Date: 2 APR.2020 17.39.44

pectrum &3 um &3
Ref Level 24.50 cbm  Offset +.50 b = RBW 300 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 705.917 MHz 16.89 dam ML 702.182 MHz 17.42 dam
T1 1 599.5045 MHz 10.61 dBm Oce Bw £.991008951 MHz T1 L £99,4545 MHz 11.57 dBm Oce Bw 9.070929071 MHz
T2 1 708.49585 MHz 12.05 dam T2 1 70B.5355 MHz 11.08 dam
L I 4 - [S JL 4
Date: 2 APR 2020 17:38.53 Date: 2 APR 2020 17:39:03
Spectrum &3 pectrum &3
Ref Level 24.50 cbm  Offset +.50 b = RBW 300 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.778 MHz 19.08 dam ML L 7DE.339 MHz 17.33 dam
T1 1 703.0045 MHz 12.31 dBm Oce Bw £.971028971 MHz T1 L 703.0045 MHz 10.68 dBm Oce Bw 9.030969031 MHz
T2 1 711.9758 MHz 11.39 dam T2 1 712.0355 MHz 10.20 dam
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DCate: 2 APR 2020 17:39:34

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

L L

Date: 2APR.2020 17.39:54

pectrum o pectrum o
Ref Level 24.50 dém  Offset 4 .50 db & RBW 300 kHz Ref Level 24.50 dém  Offset 4.50 dB & RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT 126 s @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 709.022 MHz 18.91 dBm ML 710,101 MHz 17.53 dém
T1 1 706.5045 MHz 11.91 dém Oce Bw 8.991008991 MHz T1 1 706.5245 MHz 11.63 dBm oce Bw 8.971028971 MHZ
T2 1 715.4955 MHz 12.58 dBm T2 1 715.4955 MHz 10.77 dBm

JL

Cate: 2APR.2020 17:40:04
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SPORTON LAB.

FCC RF Test

Report

Report No. : FG9D2703A

LTE Band 12

Lowest Channel /

1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM
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pectrum um
Ref Level 24.50 cbm  Offset .50 b = RBW 30 khz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 100 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 599.8343 MHz 14,34 dam ML 7003981 MHz 16.32 dBm
TL 1 599.16014 MHz 9.62 dBm Oce Bw 1.085314685 MHz T1 L 699.15135 MHz 9.43 dBm Oce Bw 2.709290709 MHz
T2 1 700.24545 MHz 7.42 dam T2 1 701.85064 MHZ 9.38 dam
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Date: 2 APR.2020 16:42.24

DCate: 2 APR 2020 16:56:51

Middle Channel /

1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

(=]

Spectrum pectrum
Ref Level 24.50 cbm  Offset .50 b = RBW 30 khz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 100 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.3501 MHz 15.00 dam ML FDB.453 MHz 16.30 dam
T1 1 706.95734 MHz 8.56 dBm Oce Bw 1.085314685 MHz T1 L 706.14535 MHz 9.50 dBm Oce Bw 2.7152B4715 MHz
T2 1 708.04266 MHz 7.07 dam T2 1 708.86064 MHZ 9.14 dam
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Date: 2 APR.2020 16:5015

DCate: 2 APR 2020 17.04:02

Highest Channel /

1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM
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pectrum pectrum
Ref Level 24.50 dém  Offset 450 db & RBW 30 kHz Ref Level 24.50 dém  Offset 4.50 dB & RBW 100 kHz
o Att 0B SWT  63.2ps @ VBW 100kH:  Mode Auto FFT o Att 30de SWT  19us @ VBW 200kHz  Mode Auto FFT
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 715.7609 MHz 15.57 dBm ML 713.3312 MHz 15.82 dém
T1 1 714.76014 MHz 9.83 dém Oce Bw 1.07972028 MHz T1 1 713.13337 MHz 8.75 dBém Oce Bw 2.72127B721 MH2z
T2 1 715.83985 MHz 9.23 dBm T2 1 715.65465 MHz 10.30 dBm
L J J ) e L Jjd ] ]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2703A

LTE Band 12

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM
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Date: 2 APR.2020 171810

DCate: 2 APR 2020 17:39:14

pectrum
Ref Level 24.50 cbm  Offset .50 b = RBW 100 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 300 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 703.308 MHz 14.11 dBm ML F06.777 MHzZ 15.83 dam
T1 1 £99.25225 MHz 9.36 dBm Oce Bw 4,485514456 MHz T1 L 699,5245 MHz 9.63 dBm Oce Bw 5.951048951 MHz
T2 1 703.73776 MHz 10.23 dam T2 1 70B.4755 MHz 9.99 dam
L I 4 - [S JL 4

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Date: 2 APR.2020 17.24.33

DCate: 2 APR 2020 17:39:24

Spectrum &3 pectrum &3
Ref Level 24.50 cbm  Offset .50 b = RBW 100 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 300 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode Auto FFT o Att a0dE SWT  126yus @ VBW 1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 705.091 MHz 15.35 dam ML 707.06 MHz 16.07 dam
T1 1 705.25225 MHz 10.59 dBm Oce Bw 4,485514456 MHz T1 L 702.9845 MHz 9.92 dBm Oce Bw 9.050949051 MHz
T2 1 709.73776 MHz 9.50 dam T2 1 712.0355 MHz 10.83 dam
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Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

Date: 2APR.2020 17.26:39

Cate: 2APR.2020 17:40:14

pectrum o pectrum o
Ref Level 24.50 dém  Offset 450 db & RBW 100 kHz Ref Level 24.50 dém  Offset 4.50 dB & RBW 300 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 713.11 MHz 15.17 dBm ML 710,441 MHz 16.12 dBm
T1 1 711.25225 MHz 9.85 dBm oce Bw 4.505494505 MHz T1 1 706.4845 MHz 10.46 dBm oce Bw 9.030969031 MHZ
T2 1 715.75774 MHz 9.11 dém T2 1 715.5155 MHz 9.69 dbm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2703A

LTE Band 12

Lowest Channel / 1.4MHz / 256QAM

Lowest Channel / 3MHz / 256QAM
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Date: 5 APR.2020 16.45.40

Spectrum Spectrum
Ref Level 24.50 cbm  Offset .50 b = RBW 30 khz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 100 kHz
o Att 30dE SWT 63.2ps @ VBW 100kHz Mode auto FFT o Att a0de SWT  19ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 699.4566 MHZ 13.22 dam ML L 7012912 MHz 14,30 dam
T 1 599.16014 MHz 6.00 dBm Oce Bw 1.07972026 MHz TL L 699.12737 MHz 6.43 dBm Oce Bw 2.745254745 MHz
T2 1 700.23985 MHz 7.66 dam T2 1 701.87263 MHZ 6.93 dam

Cate: $APR 2020 16:55:01
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Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256QAM
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Date: 5 APR.2020 16.49.25

Spectrum E S pectrum [ﬂ,’,
Ref Level 24.50 GBm  Offsel 4,50 o & RBW 30 kHz ReflLevel 24.50 dbm  OFfset .50 OB & RBW 100 kiHz
jo ALt 30d8 8SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT b ALt 30 de SWT 10 ps & VBW 300 kHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.6566 MHz 13.04 dam ML L 707.3801 MHz 14,54 dBm
T 1 706.95734 MHz 6.33 dBm Oce Bw 1.085314685 MHz TL L 706.14535 MHz 8.06 dBm Oce Bw 2.7152B4715 MHz
T2 1 708.04266 MHz 5.70 dam T2 1 708.86064 MHZ 7.98 darm

Cate: § APR 2020 16:58:03
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Highest Channel / 1.4MHz / 256QAM

Highest Channel / 3MHz / 256QAM
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Date: 5.APR.2020 16:51:33

pectrum &3 pectrum &3
Ref Level 24.50 dém  Offset 450 db & RBW 30 kHz Ref Level 24.50 dém  Offset 4.50 dB & RBW 100 kHz
o Att 30de SWT 63.2us @ VBW 100kHz Mode Auto FFT I Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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CF 715.3 MHz 1001 pts Span 2.8 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 715.6385 MHz 13.00 dBm ML 7151713 MHz 14.01 dBm
TL 1 714.75734 MHz 6.82 dBém Oce Bw 1.093706294 MHz TL 1 713.13936 MHz 7.80 dBm oce Bw 2.733266733 MHZ
T2 1 715.85105 MHz 5,88 dém T2 1 715.67263 MHz 7.23 dém
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LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1RB

Spectrum

Ref Level 22.50 dBm
SGL Count 100/100

Offset 4.50 db Mode Auto Sweep

Ref Level 22.50 dBm
SGL Count 100/100

Offset 4.50 d& Mode Auto Sweep

@1 Avgpwr @1 avgpwr
TS, TRy fﬁ | SP ‘El;?iiFrAiUCk‘-“F‘( _

Line EPURIOUS INE_ABS PABS # \ Line 'PIIH?EH\I.' INE_ABS PABS
10 dBm - 10 dm /
od ‘l Lk 0 dam I
-10 dBm -10 dem 7
SPURIOUS_LINE_ABS_ lv /
-20 dem 8 -20 dBm /\'

n 2
-30 dBm -30 dBmy
it W "*’ \
-40 dBm s . -40 da)( \ :
/ ey \
50 dem A ([t e A
R | e Y
-60 dBm —— e -60 dBm:
BT [, SEEESS Lo e iy g - "‘—“mw___"ku__‘__grw_,)
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] (|| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |

690.000 MHz 698,900 MHz 100.000 kHz 698.84221 MHz -26.04 dBm -15.04 d8 714.000 MHz 716.000 MHz 100.000 kHz 715.76124 MHz 21.83 dBm -8.17 db

698.900 MHz 699,000 MHz 30,000 kHz 69890115 MHz -33.43 dém -20.43 di 716.000 MHz 716.100 MHz 30.000 kHz 716,00035 MHz -30.69 dBm -17.69 d8

699.000 MHz 701,000 MHz 100,000 kHz 699.24076 MHz 22.01 dBm -7.99 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.17557 MHz -27.88 dBm -14.88 dB

T
1 j { i

Date: 2APR.2020 16:43.45

Date: 2APR.2020 16:55:23

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 22.50 dBm
SGL Count 100/100

Offset 4.50 db Mode Auto Sweep

Spectrum

Ref Level 22,50 dém  Offset 4.50 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
TS, TRy | SPURIAHIECHBIEKABS _.

Line &purious LINE ABS A Line,_ $PURLOUS_LINE_ABS, PASS
10 dBm / "”"'\\ 10 ch‘y \
od / x 0 dBm \
-10 dém ‘[ i
SPURIOUS_LINE_ABS_ |
-20 dam \
-30 dBm

h M il M
-40 dBm ¥ -40 dem
R
= N\
50 dem -50 dem -
1
-&0 dBm R = 60 dBm \\_ —
. IS IR S e ———

70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz ||| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |

690.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -35.30 dBm -22.30 dB 714.000 MHz 716.000 MHz 100.000 kHz 715.62737 MHz 13.93 dBm -16.07 db

698.900 MHz 699,000 MHz 30.000 kHz 698.99745 MHz -37.94 dém -24.94 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00305 MHz 34,46 dBm 21.46 dB

699.000 MHz 701.000 MHz 100.000 kHz 699.33866 MHz 14.36 dBm -15.64 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -31.04 dBm -18.04 dB

Y
1 j [ i

Date: 2 APR 2020 16:41:10

Date: 2 APR 2020 16:51:32

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2ADZR5G2112WA

Page Number 1 A93 of A598
Report Issued Date : Jul. 29, 2020
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2703A

LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 22.50 dBm  Offset 4.50 dB

SGL Count 100/100

Mode Auto Sweep

Sp n [mv:]

Ref Level 22,50 dém  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100

@1 AvaPwr (@1 avgPwr
hect = | SPURIRBCHBEKAES

Line _§PURIOUS_| INE_ABS PASS / \ Line -um’uﬂ\u. INE_ABS PASS

10 dem: / 10 dBm
] \ /
od 0 dem (
-10 dBm ‘ -10 dBm
SPURIOUS_LINE_ABS_ H. ‘J
20 dem .,n\ 20 dem f’\"l
-30 dBm V ) -30 dem f "
-40 dBm / J{ l\h‘ -40 dsp \
-50 dem g "Engr \
o]
I e - "':.g “"’“w____g-—.

-60 dBm —" e -60 dem
- N VRIS S I [ B s VI B ) it
70 dam -70 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz ||| Start 714.0 MHz 3003 pts Stop 725.0 MHz
[Spurious E'"iSSi"TS ‘ [ | | Spurious Emissions

Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit

590.000 MHz £98.900 MHz 100.000 kHz 698.84221 MHz -28.82 dém -15.52 d& 714.000 MHz Esﬁ%lﬂz 100.000 kHz H_?HS Mhz 21.13 dbm —EWI

£58.500 MHz £93.000 MHz 30.000 kHz £98,93382 MHz -33.08 dém -20.08 dB 716,000 MH= 716,100 Mz 30,000 kHz 716 00578 M 55 54 dbm ek de

599.000 MHz 701.000 MHz 100.000 kHz 699.22478 MHz 21.25 dBm -8.75 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -27.95 dbm -14.95 dB

I J [ ] i 5 =

Date: 2 APR 2020 16:45:03

Date: 2 APR 2020 16:55'57

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spe n v
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
heek £ | SPURIRHECHBIEKABS . L
Line _$PURIOUS_} INE_ABS PABS L irlP.‘w'l-'llHlUH. INE_ABS PASES
10 dBm f‘” el Y 10 “7 \
od 1 ‘I 0.dem \
10 dem | \
SPURIOUS_LINE ABS_
-20 dem
-30 dam J\\__‘_‘
]
.40 dBm 1.‘. -40 dBm. o
|
-50 dem = -50 dBm
.’“”’
-60 dBm — ] 60 dBm
U NS e T
70 dBm 70 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz | ||[Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
590.000 MHz £98.900 MHz 100.000 kHz 698.89555 MHz -34.74 dém -21.74 d& 714.000 MHZ Esﬁ%lﬂz 100.000 kHz H_?ﬁ MAz 12.21 dBm -mWI
598.900 MHz 699,000 MHz 30.000 kHz 698,99555 MHz -38.08 dBm -25.08 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 00794 WHe 34 37 dBm 2137 db
599.000 MHz 701,000 MHz 100,000 kHz 699,59630 MHz 13.08 dém -16.92 dB 716,100 MHz 725000 Mz 100000 kHz 16 10445 Mie ~30.86 cbm 1766 B
Y
I 1 1 i

Date: 2APR.2020 164213

Date: 2APR.2020 16:52.28

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2ADZR5G2112WA

1 A94 of A598
: Jul. 29, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2703A

LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 22.50 dBm
SGL Count 100/100

Offset 4.50 dB Mode Auto Sweep

Sp

Ref Level 22,50 dem
SGL Count 100/100

Offset 4.50 d& Mode Auto Sweep

@1 AvoPwr (@1 avgPwr
hech | SPURIAHIECHBIEKABS _.
Line _$PURIOUS_| INE_ABS PABS /.\ Line 'ulmf[]\l. INE_ABS, PASS
10 dBm | \ 10 dBm } \
od | 0dBm J
-10 dem + -10 dBm
SPURIOUS_LINE_ABS_ \ f
-20 dam l{n\ -20 dBm {n-‘",
-30 dBm a0 demdtt s
(LR VI
-40 dBm / : -40 dBh—h
i
50 dBm / \"‘“‘ getem u\‘
R T
1 o | e |
-60 dBm — " -60 dem B
s s RSN N T ———
70 dBm -70 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“TS | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 698,880666 MHz -29.15 d&m -16.15 d& 714.000 MHz 716.000 MHz 100.000 kHz 715,73026 MHz 20.01 dém -9.99 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99595 MHz -29.78 dbm -16.78 d8 716,000 MHz | 716,100 MHz 30,000 kHz 716,00055 Mz -28.22 dBm -15.22 dB
599.000 MHz 701.000 MHz 100.000 kHz 699.27672 MHz 20.41 dem -9.59 db 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -28.92 dbm -15.92 dB
il ) [ | 1 il (] ™)
Date: 2APR.2020 16:46:15 Date: 2 APR 2020 16:56:38
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
Spectrum (|| See n v
Ref Level 22.50 dBm  Offset .50 dB Mode Auto Sweep Ref Level 22.50 dém  Offset 4.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
T | SPURIRHECHBIEKABS . £
Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS INE_ABS PASES
3
10 dBm ey B \ 10 “7 '
od / \ 0 dém ]‘%
10 dam | 10 UBL !
SPURIOUS_LINE ARG ‘ \
-20 dBm ¢ \ 20 dem:
-30 dBm M “ap,gkm J
—
-40 dBm -40 dBm —
- ..
o -
-50 dem -50 dBm
[ T
-60 dem — -60 dem
i VR ISER——— —— ——
70 dBm 70 dem
Start 690.0 MHz 3003 pts stop 701.0 MHz | |[[Start 714.0 Mz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -34.08 dBm -21.98 d& 714.000 MHz 716.000 MHz 100.000 kHz 71500599 MHz 12.17 dBm -17.83 db
£98.900 MHz | 699,000 MHz 30,000 kHz 698,98896 MHz -38.60 dbm -25.60 dB 716,000 MHz | 716,100 MHz 30,000 kHz 716,00245 MHz -34.87 cBm -21.87 dB
599.000 MHz 701.000 MHz 100.000 kHz 699, 55445 MHz 12.41 dBm =17.59 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -31.14 dbm -18.14 dB
T
i i (| )

Date: 2APR.2020 16:43.10

Date: 2APR.2020 16:53.:22

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2ADZR5G2112WA

1 A95 of A598
: Jul. 29, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2703A

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum =] sp n 7
Ref Level 22.50 dbm  Offset 4.50 dB Mode Auto Sweep RefLevel 22.50 dem  Offset 4.50 dB Mode auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 avgPwr
hech T | SPURIRECHBEKARS_ TR
Line _§PURIOUS_| INE_ABS PASS | 1 \ Line _§PURIOUS 1[&:—\ ABS, PASS
10 dem: | 10 dBm ’ \
od \ 0 dem f
-10 dem L -10 dBm {
SPURIOUS_LINE_ABS_ W (J
20 dem [r\\ 20 dem (\\
-30 dBm i -30 dem f "; t
AL WAL Al T SN TA
-40 dBm ! !l 4 . T [IW-40 gem LW f
AL o LA
50 dem ,'f \ A oy 0 i i/ / :
A - .\‘j \"‘—~ ’1
-50 dBm - 60 dBm
i T SN Sy T S— ]
70 dam -70 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz ] ||['Start 718.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“TS | | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
£90.000 Mz | 698,900 MMz 100,000 kiz 98,8955 MHz ~26.25 dém -13.28 & S L 000 MHE | 716 PtD Wi 100,000 Kiz T YT _7WI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99925 MHz -18.74 dém -5.74 dB 718,000 MH= 716,100 MHz 30,000 kHz 715 01553 MHe 18 33 dBm 533 ds
599.000 MHz 702.000 MHz 100.000 kHz £99.25524 MHz 22.12 dem -7.88 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 WMHz -23.92 dbm -10.92 db
I ) ¢ L | 1 o

Date: 2 APR 2020 17:00:16

Date: 2 APR 2020 17:14:35

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 2APR.2020 16:57.46

Spectrum = Spe n v
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
heek £ T | SPURIRHECHBIEKABS . I L
Line _$PURIOUS_} INE_ABS PABS | Line _$PURIOUS_LINE_|ABS, PASES
10 dem SR 10l :
/ R it "'\\
od ! " dBm
\ |
-10 dBm f 10 dem \\
SPURIOUS_LINE ABS_ ) \
-20 dBm J -20 dem *.
-30 dam 30 dBm 8
m_/F T —
-40 dBm 40 dBm
/HM“—LI/
50 dem g —— -50 dBm Fr—
60, dam- 60 dBm
70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangel | RBW | Freguenc | Powerabs | ALimit
590.000 MHz £98.900 MHz 100.000 kHz 698.89555 MHz -30.82 dém -17.62 d& 713.000 MHZ Esﬁ%lﬂz 100.000 kHz TI_?H; MAz 10.28 dBm -19W|
£58.500 MHz £93.000 MHz 30.000 kHz £98.99875 MHz -26.60 deém -13.60 dB 718,000 MH= 716,100 MHz 30,000 kHz 715 00245 MHe 26 12 dBm 1312 d
£99.000 MHz 702,000 MHz 100,000 kHz 701,30020 MHz 10.14 dBm -19.86 dB 716,100 MHz 725000 MHz 100000 kHz 16 10445 Mie ~59°36 cbm 1636 b
T
I 1 1 i

Date: 2APR.2020 17.07:18

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2ADZR5G2112WA

: A96 of A598
: Jul. 29, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2703A

LTE Band 12 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 22.50 dBm  Offset 4.50 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 22,50 dem
SGL Count 100/100

Offset 4.50 d& Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
heek L | SPURIRHECHBEKABS_ T AT
Line _§PURIOUS_| INE_ABS PASS ||f \I Line _§PURIOUS ]r\ﬂl\ ABS, PABS
10 dBm ) ‘ 10 dBm ’ 1
od 0 dBm ‘ I
-10 dem \ -10 dBm /
SPURIOUS_LINE_ABS_ r
-20 dém }'r\\ -20 dem (\\
-30 dem i -3§| dem f i 1
AL BT A AWIERNTE
-40 dBm o - o || ool cem—t: 2 \ |
N W, | [
50 dem L - &0
VAR i N
-60 dBm - —— -60 dBm -
e e IS ]
70 dem 70 dem
Start 690.0 MHz 3003 pts Stop 702.0 MHz ] ||['Start 718.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“TS | | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
£90.000 Mz | 698,900 MMz 100,000 kiz 98,8955 MHz ~26.08 dém -15.08 d& S L 000 MHE | 716 PtD Wi 100,000 Kiz T 2141 dim —EWI
598.900 MHz 699,000 MHz 30.000 kHz 698,99755 MHz -20.08 dBm -7.08 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00038 MHe 2015 dom =1t ds
599.000 MHz 702000 MHz 100.000 kHz £99.22028 MHz 21.41 dBm -8.59 d& 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -26.52 dBm -13.92 dB
I ) ¢ L | 1 o
Date: 2 APR 2020 17:01:26 Date: 2 APR 2020 17:15:19
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spe n v
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
heek £ T | SPURIRHECHBIEKABS . I
Line _$PURIOUS_} INE_ABS PABS | Line SPURIOUS_LINE_|ABS. PASS
10 dBm 10481y
fﬂ-—wmwvw ww«-&\ S " 2
od { dem -
| \ |
10 dem ; 10 dem \1
SPURIOUS_LINE ABS_ ! i
-20 dBm l -20 dem l
-30 dem 30 dBm
¥ ]
40 dem — -40 dBm
I e |
=50 dam —— -50 dBm
i et
-60 dBm=— o -60 dBm
—
70 dBm 70 dem
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
£90.000 Mz | 698,900 MMz 100,000 kiz 98,8955 MHz ~32.37 dém -18.57 d& S L 000 MHE | 716 PtD Wi 100,000 ki S EETATERTT 950 cBm -ZUWI
598.900 MHz 699,000 MHz 30.000 kHz £98,99945 MHz -27.71 dBm -14.71 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00015 MHe 27 54 dBm “14.54 db
599.000 MHz 702000 MHz 100.000 kHz 701 64186 MHz 9.39 dBm -20.61 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -30.73 dBm -17.73 dB
Y
I 1 (| i

Date: 2APR.2020 16:58:38

Date: 2APR.2020 17.09:20

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2ADZR5G2112WA

: A97 of A598
: Jul. 29, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2703A

LTE Band 12 / 3MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

] [ o
Spectrum =] sp n 7
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22,50 dém  Offset 4.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvoPwr (@1 avgPwr
heed : T | SPURIRNIE CHBEKABS T
Line _$PURIOUS_| INE_ABS PABS | /‘i Line _$PURIOUS 1&% ABS PABS
10 dem- - 10 dBm { \
od ‘ l 0 dem ’
-10 dBm |l -10 dBm -
SPURIOUS_LINE_ABS_ y A A /
-20 derm: | { \ -20 dem ] \ E.
.30 dem J 30 dBm -
ALA BT pliA, LA ST
-40 dém A —r 40 dBm i
\ I 1\ \)\K / ( \ dﬁ \ If | -
-50 d8m f\- i\ I‘ S0 y. J | £
Y 7 m -
RN " VAR
L — S \
-ﬁlj_ciﬂ:ﬁ,m S —— -60 dem S —
70 dam -70 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz ||| Start 713.0 MHz 3003 pts Stop 725.0 MHz
[Spurious E'"iSSi"TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
£90.000 MAz | 698,900 MHz 100,000 KAz 698 89555 MHz -30.10 dém -17.10 d& 200 M 716 po Wi 100,000 Kiz TR 2045 dim _QWI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99505 MHz -22.24 dém -9.24 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00125 MHz 2152 dBm ot db
599.000 Mz /02,000 MHz 100.000 kHz £99.22320 MHz 20.39 dBm -9.51 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -25.08 dBm -16.08 dB
I ' b - | i (]

Date: 2 APR 2020 17:02:31

Date: 2 APR 2020 17:15:54

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spe n v
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
heek £ T | SPUBIRHWECHBIERABS . I
Line _$PURIOUS_} INE_ABS PABS | Line SPURIOUS_LINE_|ABS. PASS
10 dBm - — 10 dBm \\
od F ﬁ‘ dBm T
10 dem } \ L10 dem ll
SPURIOUS_LINE ABS_ )
-20 dBm l -20 dem
-30 dem 30 dBm
»»——‘I | D——
-40 dBm -40 dBm -
| ——
[—— ——
-50 d8m -50 dBm =
| ]
60 dem— -60 dBm
—_ n
70 dBm 70 dem
Start 690.0 MHz 3003 pts Stop 702.0 MHz | ||[Start 718.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£90.000 Mz | 698,900 MMz 100,000 kiz 98,8955 MHz ~34.60 dBm ~21.60 d& S L 000 MHE | 716 PtD Wi 100,000 ki R Ty -mﬁl
598.900 MHz 699,000 MHz 30.000 kHz £98,99945 MHz -29.57 dBm -16.57 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00008 MHe 28 86 dBm ~1586 db
599.000 MHz 702.000 MHz 100.000 kHz 701 65984 MHz £.72 dém -21.28 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 WMHz -32.23 dbm -15.23 db
Y
I 1 (| i

Date: 2APR.2020 16:59:39

Date: 2APR.2020 17:10:42

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2ADZR5G2112WA

: A98 of A598
: Jul. 29, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2703A

LTE Band 12/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Sp

Ref Level 22.50 dbm  Offset 4.50 dB Mode Auto Sweep RefLevel 22.50 dem  Offset 4.50 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr (@1 avgPwr
o= - x | SPURIRINE CHBEKABS B :
Line _§PURIOUS_| INE_ABS PASS |J \ Line _§PURIOUS_|LINE_ABS ‘l | | paks
10 dBm ( ! 10 dBm ‘ \
od i ’ 0 dBm J k
-10 dem ! k -10 dBm )
SEURIOUS. LINE_ABS_ f \
20 dem } }“\ -20 dem t
-30 dam - 30 dBm
AN LA JIR
-40 dBm \ i k + _wﬁwﬂi‘u‘ ¥ '
\h |
50 dem "\\ { ", ey \ JFJE:J dBmEn A JJWM
] / \_ sy P —
60 4iy- ~ -60 dem B
Al ] ‘ e e -
70 dem 70 dem
Start 690.0 MHz 3003 pts Stop 704.0 MHz | |'Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“TS | | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
£90.000 Mz | 698,900 MMz 100,000 kiz 87,1873 MHz ~28.40 dém ~16.40 0B L 000 Wi | 716 PtD Wi 100,000 Kiz e tane e 2518 B _7WI
598.900 MHz 699,000 MHz 30.000 kHz 698,99915 MHz -25.43 dBm -12.43 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00075 MHe 2418 dBm 1118 db
599.000 MHz 704.000 MHz 100.000 kHz £99.33716 MHz 22.02 dem -7.07 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 WMHz -30.29 dBm -17.29 dp
I ) ¢ L | 1 o

Date: 2 APR 2020 17:19:33

Date: 2 APR 2020 17:31:06

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spectrum v
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
hect | SPURIRHECHIEKABS_ :
Line _$PURIOUS_} INE_ABS PABS Line SPURIOUS_LINE_ABS. PASES
n 10 dBm
10 dem g et Mww«wm-—m\
/
od f 1l o e !
10 dem | 1 10 dBm \
SPURIOUS_LINE ABS_ / \ \
-20 dBm I 20 dBm: 1
-30 dem J 30 dBm |
40 dem L -40 dBm i
¥ ]
/ "\‘-_,q___,_,,,‘___ﬁ_“‘
fi[d&g.- = -50 dBm
50 dem -60 dBm
“‘-.—.—..‘;
70 dBm 70 dem
Start 690.0 MHz 3003 pts Stop 704.0 MHz | ||[Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£90.000 Mz | 698,900 MMz 100,000 kiz 508,89555 MHz ~36.45 dem -23.45 0B L 000 Wi | 716 PtD Wi 100,000 ki RN 505 cB _ZIWI
598.900 MHz 699,000 MHz 30.000 kHz 698,99955 MHz -33.00 dBm -20.00 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00594 e 3556 dom ~15.56 db
599.000 MHz 704.000 MHz 100.000 kHz 701,21528 MHz £.70 dém -21.30 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 WMHz -34.25 dBm -21.25 db
Y
I 1 1 i

Date: 2.APR.2020 17:17.00

Date: 2APR.2020 17.25.37

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2ADZR5G2112WA

1 A99 of A598
: Jul. 29, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2703A

LTE Band 12 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

] [ o
Spectrum =] sp n 7
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22,50 dém  Offset 4.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
heek L | SPURIAHIECHBIEKABS _. "\
Line _§PURIOUS_| INE_ABS PAES If \i Line _§PURIOUS_|LINE_ABS, { \ | pags
10 dBm . 10 dBm ’ E
od j h 0 dBm J ‘\
10 dem ] -10 dBm |
SPURIOUS. LINE_ABS_ \ I\ / \
-20 dém } K \ -20 dem {
-30 dem n T 30 dBm 1
\ /l / \ I8 | T\\
-40 dBm \ | i ‘ | !K 40 dBm. :
k M/VN
A LA LIRS | -
JN / ! / ol T~
-0 . o0 de B
) Y0 dem S
R S _‘—_"—“'M—Lo—_—_————-—'—-
70 dem 70 dem
Start 690.0 MHz 3003 pts Stop 704.0 MHz ||| Start 711.0 MHz 3003 pts Stop 725.0 MHz
[Spurious E'"iSSi"TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
£50.000 MHz 698,500 MHz 100.000 kHz 69718846 MHz -29.03 dBm -16.03 d& 711000 MRz | 716-000 W 100.000 kHz 718 6588 W 21.38 dbm —aﬁl
598.900 MHz 699,000 MHz 30.000 kHz 698,99845 MHz -25.60 dBm -12.60 dB 716.000 MHz 716,100 Mz 30,000 kHz 716 0po9e Mie 25 19 B 5 inde
599.000 Mz /04,000 MHz 100.000 kHz £99.36214 MHz 21.54 dBm -8.46 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -30.89 dBm -17.89 dB
] J [ ] i 7 Y

Date: 2 APR 2020 17:20:32

Date: 2 APR 2020 17:30:30

Lowest Band Edge / Full

RB

Highest Band Edge / Full RB

Date: 2APR.2020 17:17.56

Date: 2APR.2020 17.26.27

Spectrum = Spe n v
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
hect | SPURIRHECHIEKABS_ :
Line _$PURIOUS_} INE_ABS PABS Line SPURIOUS_LINE_ABS. PASS
10 dBm 10 dBm
o an»mﬂmmuﬂ,m\ JeTery ]
od T E‘dBm ‘]
| 1 J ‘
-10 dBm 10 dBm '
SPURIOUS_LINE ABS_ { \ \
-20 dBm ﬁ[ 20 dBm: l.
-30 dem J} 30 dBm I
-40 dBm ¥ -40 dBm i - e —
”v“/f —v‘\“-&—._‘
-50 dem — -50 dBm <
-
50 dem -60 dBm
—
70 dBm 70 dem
Start 690.0 MHz 3003 pts Stop 704.0 MHz | ||[Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£90.000 Mz | 698,900 MMz 100,000 kiz 98,8955 MHz ~37.07 dém ~24.07 d& L 000 Wi | 716 PtD Wi 100,000 ki R 716 com -zzﬁl
598.900 MHz 699,000 MHz 30.000 kHz 698,99915 MHz -34.26 dBm -21.26 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00944 e 3531 dbm ~20.31 db
599.000 MHz 704,000 MHz 100.000 kHz 701 75475 MHz 7.03 dBm -22.07 d& 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -34.51 dBm -21.51 dB
Y
I 1 1 i

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2ADZR5G2112WA

Page Number
Report Issued Date
Report Version

: A100 of A598
: Jul. 29, 2020
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2703A

LTE Band 12 / 5MHz / 64QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB
Spectrum =] sp n 7
Ref Level 22.50 dbm  Offset 4.50 dB Mode Auto Sweep RefLevel 22.50 dem  Offset 4.50 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
heek | SPURIAHIECHBIEKABS _. . :
Line _§PURIOUS_| INE_ABS PAES m Line _§PURIOUS_|LINE_ABS, I’\ PABS
10 dBm } \ 10 dBm [ \
od i | 0 dBm } ‘
-10 dem } l -10 dBm !
SPURIOUS_LINE_ABS_ h i f \
-20 dem l / 1 20 dBm / {
-30 dem [,\ /l L‘l } \ 30 dBm 7 T
-40 dBm | - n -40 dBm / \\
\l / Uh_ ﬁ'L J \\ ..r-/w"Nf
50 dem - -50 dBm -
/ e = AP i
/ d M N gt .
t
. s R “‘-"'L—‘;___‘ i——ﬂ—‘_._‘____ -
70 dem 70 dem
Start 690.0 MHz 3003 pts Stop 704.0 MHz ] ||['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“TS | | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
660.000 MAz 698,900 MHz 100,000 kHz 697,10735 MAz -31,34 dem -16.34 06 2 LLo00 M| 716 o0 Wi 100 000 kHz S TR 50,15 o _gwl
598.900 MHz 699,000 MHz 30.000 kHz £98,99945 MHz -27.71 dBm -14.71 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00045 MHe 26,05 dom 1305 d
599.000 MHz 704,000 MHz 100.000 kHz £99.37213 MHz 20.47 dBm -9.53 d& 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -31.89 dBm -18.89 dB
I ) ¢ L | 1 o
Date: 2 APR 2020 17:21:34 Date: 2 APR 2020 17.2'56
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spe n v
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
hect | SPURIRHECHIEKABS_ :
Line _$PURIOUS_} INE_ABS PABS Line SPURIOUS_LINE_ABS. PASS
10 dBm 10 dBm
,-«umw.w,,w».ﬁ . AP,
od { ddBm T
10 dem J \ 10 dBm ‘
SPURIOUS_LINE ABS_ { 1 \
-20 dem i 20 dem \
-30 dem i -30 dBm |
40 dom -40 dBm Y
| ¥ —
| ~-
50 de S el B
-50 dem —+ -50 dBm
N ——
dem -60 dBm
\—ﬁm
70 dBm 70 dem
Start 690.0 MHz 3003 pts Stop 704.0 MHz | ||[Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Pawer Abs ALimit Rangelow |  Rangeu, | RBW | Frequenc | Powerabs | ALimit
660.000 MAz 698,900 MHz 100,000 kHz 698,80555 MRz -37.08 dem -24.08 06 2 LLo00 M| 716 o0 Wi 100,000 Kz S EETRNT 557 dbm -zaml
598.900 MHz 699,000 MHz 30.000 kHz 698,99885 MHz -35.52 dBm -22.52 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00175 MHe 3501 dom 2201 db
599.000 MHz 704.000 MHz 100.000 kHz 702, 42408 MHz 5.19 dBm -23.81 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -35.60 dBm -22.60 dB
Y
I 1 (| i
Date: 2APR.2020 171857 Date: 2APR.2020 17.27:35

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2ADZR5G2112WA

Page Number
Report Issued Date
Report Version

: A101 of A598
: Jul. 29, 2020
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2703A

LTE Band 12 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 2 APR 2020 17:48:29

] [ o
Spectrum =] sp n 7
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22,50 dém  Offset 4.50 dg Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 dvgPwr
heek £ | SPURIAHIECHBIEKABS _.
Line _§PURIOUS_| INE_ABS PASS \ Line _§PURIOUS_|LINE_ABS PABS ]
10 dBm 10 dBm J ]
0d | \I 0 dem i
I [
-10 dem | -10 dBm -
SPURIOUS_LINE_ABS_ f \ ]f \
-20 dam T -20 dBm [ T
/
-30 dem { ]‘l -30 dem § |
J i [ 'L
-40 dBm /r m )/\ P -40 dBm [\t\ N L
o \
50 dem M v \]\ i ,;Lmvw 1 n -
Sea ¥l f A
o ,-\ e o I A e -
- — -60 dBrriy e —
70 dém -70 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz | (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
[Spurious E'"iSSi"TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -32.25 dém -25.25 de 706.000 MHz E‘Eﬁﬁmz 100.000 kAHz 7gm§ MHz 21.90 dbm -Elml
598.900 MHz 699,000 MHz 30.000 kHz 698,99805 MHz -36.05 dBm -23.05 dB 716,000 MH= 716,100 MHz 30,000 kHz 715 01324 e ~37 18 dom o415 d8
UL (PR 25 100.000 kHz 59959341 MHz 21,50 d3m -6.40 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -37.77 dBm -24.77 dB
Il J [ ] i 7 Y

Date: 2 APR 2020 19:27:15

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spe n v
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
heek | SPURIRHECHBIEKABS . L
Line _$PURIOUS_} INE_ABS PABS Line SPURIOUS_LINE_ABS. PASS
10 dBm 10 dBm
TS RPE SR IS S, SOV VWSINIEL IRV SRRV I
od \ 0 dBm
10 dem \ -10 dem 1
SPURIOUS_LINE ABS_ ’ \ |
-20 d8m 7 T -30 dem H
-30 dBm A L\‘ L-30 dem
e [
40 d8 -40 dBm \
f e
0 dem -50 dBm
\
60 dem -60 dBm
70 dem 70 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz | ||[Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangel | RBW | Freguenc | Powerabs | ALimit
£90.000 Mz | 698,900 MMz 100,000 kiz 598,58666 MHz ~33.66 dBm ~20.66 d& 08 D0n MHE | 716 PtD iz 100,000 Kiz YT © 5 B -24W|
598.900 MHz 699,000 MHz 30.000 kHz 698,99486 MHz -35.68 dBm -22.68 dB 716,000 MH= 716,100 MHz 30,000 kHz 715 00954 e 3779 dBm 2479 db
599.000 MHz 709.000 MHz 100.000 kHz 704.28971 MHz 5.75 dBm -24.25 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -35.72 dBm -22.72 dB
Y
I 1 (| i

Date: 2APR.2020 17.4252

Date: 2APR.2020 17.49.38

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2ADZR5G2112WA

Page Number
Report Issued Date
Report Version

: A102 of A598
: Jul. 29, 2020
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2703A

LTE Band 12 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Sp

Ref Level 22.50 dBm
SGL Count 100/100

Offset 4.50 dB Mode Auto Sweep

Ref Level 22,50 dém  Offset 4.50 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvoPwr (@1 avgPwr
e | SPURIRIECHEK RS 3
Line _$PURIOUS_) INE_ABS PABS \ Line _$PURIOUS_LINE_ABS, PAES !
10 dem l 10 dBm J ‘I
0d | i 0 dBm L
\ [l
-10 dem j ; -10 dBm ]
SPURIOUS_LINE_ABS_ / \ f \
-20 dem T -20 dem ! T
| /
-30 dém j ‘\ -30 dem f
-40 dBm ¥ A -40 dBm Jj\'
1,
50 dem / Poelol| ] o A B o | I e
T e f m tf
- ot e M AN
_ . ~ v v T Y NN
SadBm — i S Bt
g I ——
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz | (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
[Spurious E'"iSSi"TS ‘ [ I | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit ___Range Low | Range U | RBW | Fregusnd I Power Abs I ALimit
650.000 MHz 698,900 MHz 100,000 kHz 698,88666 MHz -35.07 dBm -26.07 d& 706.000 MHZ ﬁsﬁﬁmz 100.000 kHz n‘?ﬁ MHz 20.04 dBm —gwl
698.900 MHz 693,000 MHz 30.000 kHz 69B8.99236 MHz -37.40 dBm -24.40 dB 716.000 MHz 716.100 MHz 20.000 kHz 716,00235 MHz ~37.50 dBm ~p4.50 dB
599.000 MHz 709.000 MHz 100.000 kHz 699.60440 MHz 20.80 dBm -9.20 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -37.92 dbm -24.92 dB
i ] | e N ™

Date: 2 APR 2020 17:47-21

Date: 2 APR 2020 19:28:23

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 2APR.2020 17.43.58

Date: 2APR.2020 17.50.44

Spectrum = Spe n v
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
heek | SPURIRHECHBIEKABS . L
Line _$PURIOUS_} INE_ABS PABS Line SPURIOUS_LINE_ABS. PASS
10 dBm 10 dBm
B e St aia st PRV, I NPT L AtV LR SO
od 1
10 dem \ i
SPURIOUS_LINE ABS_ l \ |
-20 dem ,J 1 T
-30 dBm - \‘ vﬂan dBm \
s E—
-40 dBm == -40 dBm 5
et v ¥ S—
—
dem -50 dBm
-60 dem -60 dBm
70 dBm 70 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz | ||[Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangel | RBW | Freguenc | Powerabs | ALimit
£90.000 Mz | 698,900 MMz 100,000 kiz 98,8955 MHz ~35.53 dém 22.53 & 08 D0n MHE | 716 PtD iz 100,000 Kiz eI +15 B _25W|
598.900 MHz 699,000 MHz 30.000 kHz 698,98936 MHz -38.53 dBm -25.53 dB 716,000 MH= 716,100 MHz 30,000 kHz 715 00584 MHe 3903 dBm 2603 db
599.000 MHz 709,000 MHz 100.000 kHz 70645753 MHz 4.30 dBm -25.70 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -36.60 dBm -23.60 dB
Y
I 1 P

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2ADZR5G2112WA

Page Number
Report Issued Date
Report Version

: A103 of A598
: Jul. 29, 2020
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2703A

LTE Band 12 / 10MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
Spectrum =] sp n 7
Ref Level 22.50 dbm  Offset 4.50 dB Mode Auto Sweep RefLevel 22.50 dem  Offset 4.50 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
heek + | SPURIRHECHBEKABS_.
Line _§PURIOUS_| INE_ABS PABS \ Line _§PURIOUS_|LINE_ABS, PABS
10 dBm ‘ 10 dBm {
di | 0 dBm T ‘
-10 dem J \l -10 dBm j
SPURIOUS_LINE_ABS_ I \ JI \
-20 dem / - 20 dBm / \
-30 dem l \ 30 dBm f !
-40 dBm ! -40 dBm / j_
i
/ | J Y\
oo
-50 dem oy -50 dem
] e
-60 db dam — T “‘JL | -40 dem Jﬂ\ Sl ™
A e g rgread I W p——— *‘*—_._HM
70 dem 70 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz | ||'Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“'SSi“TS | | | | Spurious Emissions
__Range Low Range Up REW Freguency Pawer Abs ALimit Rangelow |  Rangeu, | RBW | Frequenc | Powerabs | ALimit
660.000 MAz 698,900 MHz 100,000 kHz 698,80555 MRz -40.36 dem -27.36 06 e 00 MIE | 716 o0 Wi 100 000 kHz T 50.00 < _gml
598.900 MHz 699,000 MHz 30.000 kHz 698,99955 MHz -39.20 dBm -26.20 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 00165 MHe ~30.24 dom 724 db
599.000 MHz 709.000 MHz 100.000 kHz £99.57443 MHz 20.25 dem -9.75 dB& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 WMHz -40.09 dBm -27.09 db
I ) ¢ L | 1 o
Dater 2 APR 2020 17:46:14 Date: 2 APR 2020 19.26:30
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spe n v
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
heek | SPUBIRHWECHBIERABS .
Line _$PURIOUS_} INE_ABS PABS Line SPURIOUS_LINE_ABS. PASS
10 dBm 10 dBm
od e o PP A i A A AP AT o \ 0 WM s e e T Lkt R e
10 dem _1h dem
SPURIOUS_LINE ABS_ \ ]
-20 dem \ 30 dem R
-30 dem ‘J i ’fan dBm T
-40 dBm —— '.H -40 dBm ]qr-_.._ S
y’_" [
e
B -50 dBm -
-60 dem 60 dBm <~
70 dBm 70 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz | ||[Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
660.000 MAz 698,900 MHz 100,000 kHz 698,80555 MRz ~37.70 dém -24.70 06 R0 M 716 550 MiE 100 000 kHz NN 3716 dbm -zeml
598.900 MHz 699,000 MHz 30.000 kHz 698,98407 MHz -40.9 dBm -27.55 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 00085 MHe 3052 dom o762 db
599.000 MHz 709.000 MHz 100.000 kHz 703 66034 MHz 3.18 dem -26.82 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -38.20 dBm -25.20 db
Y
I 1 (| i
Date: 2APR.2020 17.45.08 Date: 2 APR 2020 175161

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2ADZR5G2112WA

Page Number 1 A104 of A598
Report Issued Date : Jul. 29, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2703A

LTE Band 12/ 1.4MHz / 256QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 22.50 dBm  Offset 4.50 dB

SGL Count 100/100

Mode Auto Sweep

Spe n

Ref Level 22,50 dem
SGL Count 100/100

Offset 4.50 d& Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
hech | SPURIAHECHBIEKABS _.
Line _$PURIOUS_| INE_ABS PABS n“\ Line "’"’“#”\ INE_ABS. PASS
10 dBm ! \ 10 dBm /' \
od ’ 0 dBm [
-10 dem \ -10 dBm
SPURIOUS_LINE_ABS_ \ H
-20 dBm Uﬂ\ -20 dBm /\ \u
-30 dBm ! -30 dem
[ o\l \
/ J/ 1 ) \
-40 dBm - i -40 dBy
/«"‘V \L [N
-50 dBm — -50,flm A
/,_,——v.\‘,,-‘—" ~ [ S o
&0 dBm — 60 dBm =
s dham e I T B S Ean i S
70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz ||| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious EmissiuTs ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 608,89555 MHz -32.14 dBm -19.14 dé 714.000 MHz 716.000 MHz 100.000 kHz 715.73926 MHz 17.00 dBm -13.00 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99565 MHz -34.69 dBm -21.69 dB 716.000 MHz 716.100 MHz 30.000 kHz 716,00024 MHz 35,00 dBm -22.00 dB
£99.000 MHz 701.000 MHz 100.000 kHz 599.27672 MHz 16.77 dBm -13.23 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -32.99 dBm -19.99 dB
\
] I ( >

Date: 3 APR 2020 16:46:56

Date: 9 APR 2020 16:53:22

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Si

rum

Ref Level 22.50 dBm  Offset 4.50 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 22,50 dém  Offset 4.50 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
heek + | SPURIRHECHBIEKABS . £

Line _$PURIOUS_} INE_ABS PABS Line sSPURIOUS INE_ABS PASS
10 dBm et 10 dBm[ c
od !,J‘ 0 dBm \
10 dem !
SPURIOUS_LINE ABS_ [ i
-20 dem \
-30 dem

. v
-40 dBm = -40 dBm
-50 dem -50 dBm \
‘ | [
el —

-60 dem — -60 dBm
e o —
70 dBm 70 dem
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit

590.000 MHz £98.900 MHz 100.000 kHz 698.83332 MHz -34.63 dém -21.63 d& 714.000 MHZ Esﬁ%lﬂz 100.000 kHz 7??@5 MAz 10.07 dBm -19m|

598.900 MHz 699,000 MHz 30.000 kHz 698,99885 MHz -38.71 dBm -25.71 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 03272 WHe ~36.36 dbm 2336 db

599.000 MHz 701.000 MHz 100.000 kHz £99.77822 MHz 10.36 dBm -19.64 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -32.75 dbm -15.75 db

Y
I 1 P

Date: 9.APR.2020 16:46:17

Date: 9.APR.2020 16:52:12

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2ADZR5G2112WA

Page Number 1 A105 of A598
Report Issued Date : Jul. 29, 2020
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2703A

LTE Band 12/

3MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Sp

Ref Level 22.50 dBm
SGL Count 100/100

Offset 4.50 dB Mode Auto Sweep

Ref Level 22,50 dém  Offset 4.50 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr (@1 avgPwr
e n T | SPURIAHIECHBIEKABS _. I
Line _§PURIOUS_| INE_ABS PASS | ~ Line _§PURIOUS 17713 ABS, PABS
10 dBm f 4 10 dBm !
| [
od 1 !‘ 0 dBm
| [
-10 dem : -10 dBm |
SPURIOUS_LINE_ABS_ ! fml \ﬂ'L |
20 dem { l| -20 dem— 11
|
|
-30 dBm - -30 dém -
Ald T Al 4.
-40 dBm: \\ / j I |‘ /NTIBW x | \\\ f\
. NERVARLVANA ( »wWAV/ERNIAWPN
\ I K W (el 7 T 7y
S v N,
-60 dBm —— p_——— -60 dBm =T -
] [ — ]
70 dem 70 dem
Start 690.0 MHz 3003 pts Stop 702.0 MHz ] ||['Start 718.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“TS | | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
£90.000 Mz 698,900 MHz 100,000 kHz 09799755 MHz -33.36 dem -20.36 d& 713.000 MHz 716,000 MHz 100.000 kHz 71573177 MHz 16.99 dBm -13.01 d&
598.900 MHz 699,000 MHz 30.000 kHz 698,99685 MH2 -25.28 dBm -12.28 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00045 e 25 15 dBm 1218 db
599.000 MHz 702,000 MHz 100,000 kHz 699,24725 MHz 17.01 dBm -12.99 d& 716,100 MHz 725000 Mz 100000 kHz 16 10445 Mie ~32.85 cbm 1553 b
I ) ¢ L | 1 o
Date: 8 APR 2020 16:56:17 Date: 9 APR 2020 17:02.04
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spe n v
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Swasp
SGL Count 100/100 rSGL Count 100,100
@1 AvgPwr (@1 AvgPwr
heek £ T | SPURIRHECHBIEKABS . I L
Line _$PURIOUS_} INE_ABS PABS | Line SPURIOUS_LINE_|ABS. PASES
10 dBm 10 dBm
l‘f’fv A, L T W A e,
od ’ L\ dem ‘\
10 dem H ([0 cem -
SPURIOUS_LINE ABS_ ( \I
-20 dBm [ -20 dem ‘
-30 dem 30 dBm
o L
-40 dBm — 1 -40 dBm
| ———
-50 dem -50 dBm
/—ff _\h\...
60 BN — | = -60 dem
i ~
70 dBm 70 dem
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
£90.000 Mz | 698,900 MMz 100,000 kiz 98,8955 MHz ~35.72 dém 22.72 & S L 000 MHE | 716 PtD Wi 100,000 Kiz T & 05 B -zaﬁl
598.900 MHz 699,000 MHz 30.000 kHz 698,99985 MHz -31.42 dBm -18.42 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00008 MHe 30 93 dBm “17.93 db
599.000 MHz 702000 MHz 100.000 kHz £99.90360 MHz 5.06 dBm -23.04 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -34.34 dBm -21.34 dB
Y
I 1 1 i

Date: 9.APR.2020 16:55:37

Date: 9.APR.2020 17.00:38

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2ADZR5G2112WA

Page Number
Report Issued Date
Report Version

: A106 of A598
: Jul. 29, 2020
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2703A

LTE Band 12 / 5MHz / 256 QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

] [ m
Spectrum =] sp n 7
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22,50 dém  Offset 4.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 avgPwr
heek £ | SPURIAHIECHBIEKABS _.
Line _$PURIOUS_| INE_ABS PABS /'\ Line _§PURIOUS_LINE_ABS F\ PASS
10 dem: - 10 dBm f i
|
0d ] \ 0 dBm r 1
-10 dém j L -10 dBm ;
I N ] 7]
-20 dem ‘ ( \ -20 dBm ( ‘I ]
-30 dBm f ] l -30 dem L\
A n { L
=40 dem "‘\\ 'r A]"\ 1 / \l .;,J dBm — it 1 If\
. L/ |
\ |
-50 d8m / I H \ .J( \ FEU am
Y i f ) 7
;‘f \ / \ | ‘LW \"\’Nw N'“‘f — \.b\“’ﬂ} ,"i \ [\ ‘\
-60 dBm S — -60 dem:
- NI B, N — .
70 dBm -70 dem
Start 690.0 MHz 3003 pts Stop 704.0 MHz ||| Start 711.0 MHz 3003 pts Stop 725.0 MHz
[Spurious E'"iSSi"TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
£50.000 MHz 698,500 MHz 100.000 kHz 697,19735 MHz -33.45 dBm -20.45 d 711000 MRz | 716-000 W 100.000 kHz 718 63088 WFE 16.62 dBm -13W|
698.900 MHz 599.000 MHz 30.000 kHz 508.99925 MHz -30.75 dBm -17.75 dB 716,000 MH= 716,100 MH2 30,000 kHz 716 00085 MHz 3057 dBm 7o de
£99.000 MHz 704,000 MHz 100.000 kHz 600,35215 MHz 16.84 dBm -13.16 dB 716.100 MHz 725,000 MH2 166 D00 kHz 217.75376 MHz 3545 cbm 5243 db,
] J [ ] i i Y

Date: 3 APR 2020 17:05:08

Date: 9 APR 2020 17:10:58

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 9.APR.2020 17.04:27

Spectrum = Spe n v
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
hect : | SPURIRHECHIEKABS_
Line _$PURIOUS_} INE_ABS PABS Line SPURIOUS_LINE_ABS. PASS
10 dBm 10 dBm
T JH S, PPN PR W AP
od { i Y Ulr'ar:\m e
|
[
10 dem | \ 10 dem i
SPURIOUS_LINE ABS_ ( \ L
-20 dBm ‘J 20 dBm: \‘
-30 dem 30 dBm
-40 dBm — ’l -40 dBm l‘T"‘
[y v N_\‘-‘*--v-,__
-50 dem -50 dBm
Pty ~
7 -60 dBm
\\v—u_..
70 dBm 70 dem
Start 690.0 MHz 3003 pts Stop 704.0 MHz | ||[Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£90.000 Mz | 698,900 MMz 100,000 kiz 98,8955 MHz ~36.73 dBm ~25.73 B L 000 Wi | 716 PtD Wi 100,000 ki T =74 cBm -zewl
598.900 MHz 699,000 MHz 30.000 kHz £98,99945 MHz -37.23 dBm -24.23 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00075 MHe 3710 dom 2410 db
599.000 MHz 704.000 MHz 100.000 kHz 700,60090 MHz 3.87 deém -26.13 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 WMHz -37.01 dBm -24.01 db
Y
I 1 (| i

Date: 9.APR.2020 17.09.47

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2ADZR5G2112WA

Page Number
Report Issued Date
Report Version

: A107 of A598
: Jul. 29, 2020
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2703A

LTE Band 12/ 10MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 22.50 dBm  Offset 4.50 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 22,50 dem
SGL Count 100/100

Offset 4.50 d& Mode Auto Sweep

Date: 3 APR 2020 17:16:26

Date: 9 APR 2020 172321

@1 AvoPwr (@1 avgPwr
hech | SPURIAHIECHBIEKABS _.
Line _$PURIOUS_| INE_ABS PABS i Line _$PURIOUS_LINE_ABS PABS r
10 dBm 10 dBm ’
|
od | \ 0 dBm } i
10 dam . \ -10 dBm B
SPURIOUS_LINE_ABS_ [ L ﬁ f \
-20 dem r i H 20 dem fl FI \
-30 dém f ‘l\ 1 I 30 dem i i JI ‘
-40 dBm ‘ﬂl t | A\ -4pldBm / I“ i
I ol [ I [ PR [l
-50 d8m 4 50 B :
/| AR S 2| / A A
-6/ dum \ . (50 came = s pori N, \
— C— | \-—_-,
70 dBm -70 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz | (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious EmissiuTs ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
650.000 MHz 698,900 MHz 100.000 kHz 695.17018 MHz -32.85 d&m -19.85 dé 706.000 MHz 716.000 MHz 100.000 kHz 715.41558 MHz 16.61 dBm -13.19 de
698.900 MHz 599.000 MHz 30.000 kHz 508.99895 MHz -45.02 dBm -32.02 dB 716,000 MH= 716.100 MHz 30.000 kHz 716.00185 MHz 45,04 dBm ~32.04 dB
£99.000 MHz 709.000 MHz 100.000 kHz 599.59441 MHz 15.90 dém -14.10 dB 716.100 MHz 725,000 MHz 100.000 kHz 719.81204 MHz -37.65 dBm -24.65 dB
] J [ (] i ( >

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 9.APR.2020 17.15:47

Date: 9.APR.2020 17.21:15

Spectrum = Spe n v
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
heek | SPURIRHECHBIEKABS . L
Line _$PURIOUS_} INE_ABS PABS Line SPURIOUS_LINE_ABS. PASES
10 dBm 10 dBm
od 7 ~ T 0 g »
I
N
-10 dBm -1p dem
SPURIOUS_LINE ABS_ \ \
-20 dém T T —Jo dem |
-30 dem [)’J L,\—| fn dBm 1\"
-40 dBm a 40 dBm Ip
1 ; q —
-Sﬂiﬂ;rp,.r -50 dBm
-60 dem -60 dBm
70 dBm 70 dem
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
£90.000 Mz | 698,900 MMz 100,000 kiz 598,58666 MHz ~30.89 dém ~26.69 d& 08 D0n MHE | 716 PtD iz 100,000 ki T 051 cBm _Zgwl
598.900 MHz 699,000 MHz 30.000 kHz 698,99865 MH2 -42.68 dBm -25.68 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 00724 WHe 4256 dBm ~26.56 db
599.000 MHz 709,000 MHz 100.000 kHz 703,90010 MHz 0.89 dBm -29.11 d& 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -39.41 dBm -26.41 dB
Y
I 1 1 i

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2ADZR5G2112WA

: A108 of A598
: Jul. 29, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2703A

A3.5. Conducted Spurious Emission

LTE Band 12/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum [ spec =
Ref Level 0.00 dem  Offset 4.50 dg Mode Auto Sweep Ref Level 0.00 dém Offset 4.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fr‘hrrk PARS Limit fthnrk PAES
['I-'IlRl[]H.‘\' INE_ABS PABS .10 aﬁ[_hv i JRIOUS INE_ABS PABS
_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm T
L T, oy, e~ - i et
. -60 dBm
-l I
70 de 70 dBm
-80 d8 -80 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[[ start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 630.000 MHz 100.000 kHz 654.21289 MHz -64.18 dBm -51.18 dB 30,000 MHz 630.000 MHz 100.000 kHz 668.84558 MHz -64.43 dBm -51.43 dB
725.000 MHz 1.000 GHz 100.000 kHz 900.13736 MHz -64.60 dBm -51.60 dB 725,000 MHz 1,000 GHz 100.000 kHz 85.46703 MHz -64.77 dBm -51.77 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -41.68 dBm -28.68 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.39865 GHz -43.38 dém -30.38 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93976 GHz -50.12 dBm -37.12 dB 3.000 GHz 7,000 GHz 1.000 MHz 6£.99075 GHz -49,93 dBm -36.93 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.79380 GHz -52.13 dBm -39.13 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.77681 GHz -52.14 dBm -39.14 dB
( I J { ) [ L

Date: 2 APR.2020 16.44.25

Date: 2 APR.2020 16:45.41

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Dater 2 APR 2020 16:47-50

Date: 2 APR 2020 16:48:18

Ref Level 0.00 dBm  Offset .50 d& Mode Auto Sweep RefLevel 0.00 dBm  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit ¢heck PABS Limit ¢heck
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
10 dahiE— -10 défRE—
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
-30 dBm
40 dBm
T -50 dBm T
| * [ B A | - P s B s
J -60 dBm i
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 0.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 630.000 MHz 100.000 kHz 662.12894 MHz -63.87 dBm -50.87 dB 30.000 MHz £90.000 MHz 100.000 kHz 662.12894 MHz -63.95 dBm -50.95 dB
725,000 MHz 1.000 GHz 100.000 kHz 950.41200 MHz -64.53 dBm -51.53 dB 725,000 MHz 1.000 GHz 100.000 kHz 928.15034 MHz -64.70 dBm -51.70 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41465 GHz -42.34 dBm -20.34 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41415 GHz -43.35 dBm -30.35 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -49.71 dBm -36.71 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.05876 GHz -49.87 dBm -36.87 d
7.000 GHz 9.000 GHz 1.000 MHz 8.79380 GHz -51.76 dBm -38.76 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.79680 GHz -52.01 dBm -39.01 dB
( it J ( )| J L .

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2ADZR5G2112WA

: A109 of A598
: Jul. 29, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2703A

LTE Band 12/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 2 APR 2020 16:53:55

Date: 2 APR 2020 16:54:22

Spectrum u%;" Sp ué]
Ref Level 0.00 dBm Offset 4.50 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
PABS Limit ¢heck
! INE_ABS PABS -10 difiEFPURIOUS LINE ARG
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
-50 dBm T
| S— L e iy | | - e gy e
-60 dBm
J ]
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 670.04498 MHz -63.88 dBm -50.88 dB 30.000 MHz 690.000 MHz 100.000 kHz 670.04498 MHz -64.27 dém -51.27 dB
725,000 MHz 1.000 GHz 100.000 kHz 883. 10440 MHz -64,60 dBm -51,60 dB 725,000 MHz 1,000 GHz 100.000 kHz 866.62088 MHz -64.61 dBm -51.61 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -41.77 dBm -28.77 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -42.25 dBm -29.25 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95326 GHz -49.87 dBm -36.87 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96875 GHz -49,96 dBm -36.96 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.80530 GHz -52.00 dBm -39.00 db 7.000 GHz 9,000 GHz 1.000 MHz 8.77181 GHz -51.91 dBm -38.01 dB
_— _—
{ 1 J L] ( )it J o

LTE Band 12 / 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum S
Ref Level 0.00 dBm Offset 4.50 de Mode Auto Sweep Ref Level 0,00 dém Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PAR
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS
- : - i
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 der -40 dBm
-50 dBm -50 dBm
1 _ o — g——— L - L e
50 der <0 dem
l I
=70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 654.21289 MHz -64.15 dBm -51.15 dB 30.000 MHz 690.000 MHz 100.000 kHz 654.21289 MHz -63.89 dBém -50.89 dB
725,000 MHz 1.000 GHz 100.000 kHz 867.71978 MHz -64,63 dBm -51,63 dB 725,000 MHz 1,000 GHz 100.000 kHz 8B89.14835 MHz -64,34 dBm -51,34 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -42.02 dBm -29.02 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -42.20 dBm -29.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98175 GHz -50.15 dBm -37.15 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -50.02 dBém -37.02 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.81330 GHz -52.12 dBm -39.12 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.80780 GHz -52,22 dBm -39.22 dB
\ I ) ( Il J « -

Date: 2. APR.2020 17.00.39

Date: 2 APR 2020 17.01.52

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2ADZR5G2112WA

Page Number 1 A110 of A598
Report Issued Date : Jul. 29, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2703A

LTE Band 12 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Dater 2 APR 2020 17:04:55

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 4.50 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 4 -10 daHf
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
———— = [fl 50 cem i - ~ :
J -60 dBm J
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 661.46927 MHz -64.35 dBm -51.35 dB 30.000 MHz 690.000 MHz 100.000 kHz 661.13943 MHz -64.62 dBém -51.62 dB
725,000 MHz 1.000 GHz 100.000 kHz 725.68681 MHz -64,65 dBm -51,65 dB 725,000 MHz 1,000 GHz 100.000 kHz 801.78571 MHz -64.64 dBm -51.64 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -41.74 dBm -28.74 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -43.28 dBm -30.28 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98375 GHz -49,99 dBm -36.99 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95726 GHz -49,96 dBm -36.96 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.79180 GHz -52.00 dBm -39.02 db 7.000 GHz 9,000 GHz 1.000 MHz 8.78980 GHz -52.12 dBm -39.12 d&
{ 1 J o ( )it J o

Date: 2 APR 2020 17:05:20

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 2 APR.2020 17.13.56

Spectrum e Spec I:Iv?
Ref Level 0.00 dBm Offset 4.50 de Mode Auto Sweep Ref Level 0,00 dém Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS
- : - i
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
-50 derr -50 dBm T
| [ SR | | PR USRS " —
J -60 dBm J
-70 dB <70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 668.39580 MHz -63.92 dBm -50.92 dB 30.000 MHz 690.000 MHz 100.000 kHz 668.39580 MHz -63.65 dém -50.65 dB
725,000 MHz 1.000 GHz 100.000 kHz 725.13736 MHz -64,48 dBm -51,48 dB 725,000 MHz 1,000 GHz 100.000 kHz 910.02747 MHz -64.55 dBm -51,55dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -41.82 dBm -28.82 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.42714 GHz -42.96 dBm -29.96 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -49.95 dBm -36.95 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90626 GHz -49.,85 dBm -36.85 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.78330 GHz -52.18 dBm -39.18 db 7.000 GHz 9,000 GHz 1.000 MHz 8.76531 GHz -52.18 dBm -30.18 d&
\ I ) L] ( Il J -

Date: 2 APR 2020 17:13.30

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2ADZR5G2112WA

Page Number 1 Al111 of A598
Report Issued Date : Jul. 29, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2703A

LTE Band

12 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectr

Spec

Dater 2 APR. 2020 17:19°58

Ref Level 0.00 dBm Offset 4.50 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 4 -10 daHf
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
50 dbm ]
L } [ I | | - S
— -60 dBm
J 3
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 654.54273 MHz -64.39 dBm -51.39 dB 30.000 MHz 690.000 MHz 100.000 kHz 654.54273 MHz -64.27 dém -51.27 dB
725,000 MHz 1.000 GHz 100.000 kHz 900.68681 MHz -64,62 dBm -51,62 dB 725,000 MHz 1,000 GHz 100.000 kHz 730.90659 MHz -64.58 dBm -51,538 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -41.76 dBm -28.76 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -42.66 dBm -29.66 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -49.71 dBm -36.71 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98875 GHz -49.76 dBm -36.76 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.79680 GHz -52.15 dBm -39.15 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.78330 GHz -51,87 dém -38.87 d&
( I J L] ( )| wa

Date: 2 APR 2020 17:20:54

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 2APR.2020 17.22.28

Spectrum = spec I:Iv?
Ref Level 0.00 dBm Offset 4.50 de Mode Auto Sweep Ref Level 0,00 dém Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS
. I . R
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
50 dém 50 dbm ]
" [ P S—— ] 1P PR S ——
s s
-60 dBm
- I
-70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 660.47976 MHz -63.61 dBm -50.61 dB 30.000 MHz 690.000 MHz 100.000 kHz 660.47976 MHz -64.05 dBém -51.05 dB
725,000 MHz 1.000 GHz 100.000 kHz 952 88462 MHz -64,54 dBm -51,54 dB 725,000 MHz 1,000 GHz 100.000 kHz 727.33516 MHz -64.51 dBm -51,51dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -42.61 dBm -29.61 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -42.92 dBm -29.92 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98625 GHz -50.10 dBm -37.10 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96875 GHz -49.,86 dBm -36.86 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.79930 GHz -52.18 dBm -39.18 db 7.000 GHz 9,000 GHz 1.000 MHz 8.78430 GHz -52,14 dBm -30,14 d&
\ I ) L] ( Il J -

Date: 2 APR.2020 17.22.54

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2ADZR5G2112WA

Page Number 1 A112 of A598
Report Issued Date : Jul. 29, 2020
Report Version : Rev. 01





